Chain Saw MODEL 840

ILLUSTRATED PARTS LIST

JULY 19¢°

Page

The following pages contain an illus- Figure 1. Engine Exploded View - General . ... ...... 2
trated parts list for the Model 1-86
Chain Saw. Due to small differences Figure 2. Fuel System Components . .............. 4
between saws, it is important that the
Serial Number of your saw be included Figure 3. McCulloch Carburetor Assembly . ......... 6
whenever spare parts are ordered.
This will assure receiving the proper Figure 4. Starter and Clutch Assemblies ........... 8
parts from your dealer.

Figure 5. Powerhead Assembly ................. 10
The McCulloch Corporation reserves Figure 6. Transmission Assembly ............... 12
the right to modify or change specifi-
cations without (1) prior notification Figure 7. Lockplate Adjusting Assembly, Bar and Chain . . 14
or (2) obligation including the obliga-
tion to back-fit or supply back-fit Figure 8. Plunge Bow Saw Assembly . ............. 16
components for units previously ship-
ped from the factory. Figure 9. Handle and Control Asgsembly . o .o s u e 19

{ McCULIL.OCH CORPORATION
8l0l1 West Century Boulevard,
L.os Angeles 45, California
COPYRIGHT 1963 #60448

MCCULLOCH CORPORATION MANUFACTURER'S SUGGESTED LIST PRICE — 50 CENTS



MODEL
840

Figure 1.

Engine Exploded View - General

#60448

7-63 (D




7T

MODEL

840
FIGURE 1. ENGINE EXPLODED VIEW—GENERAL
Index Part Units
No. Number Nomenclature Per Assy
1 Lockplate Adjusting Assy, Bar and Chain (See figure 7) . ... ........ 1
2 102763 Screw - Hex hd 10-24 x 3/4in. 1g ........ Tty ey T e T e 2
3 100239 Nut = Hex 10=24 « v ohos ki v dosm wgm Wisn v 8 onul s a0 neard v 2
4 103923 Clampi="Erame V.o 0l i Tl o VIS e i R S T e 2
5 102125 Screw - Hex hd 1/4-20 x 1-3/4 m  E - e i S R L e S g 0l 2
6 101143 g (U] S S 0 o 0 0 e N I MR b e S et S S i ot el 2
7 51660 Clamp:= ETAmMe o fova su s s ods ue s ool s aev s SNk s 1
8 50062 Insulator - Frame ... .. e e e R patag i ST e R A e s 4
9 60235 Erame andiGrip i Aagyin, e o e T e s i ie 1
10 104393 Screw - Pan hd 10-24 x3/8in. lg ........ Tre ey A s g e 4
11 101191 Nut - Hex 10-24 .......... At e Leosh o alia Bty Ry e R it e e 4
12 55638 Brace —iFrame: oo thaaay sl b e SRR SR e e T 1
13 101191 Mut=H e D=0 5 5 e it wiarhs e preeeie S e s S e irerra Lt wiwsiy atia 4
14 556068 Mount - Shock . . ... ... Rl VL BB P A P S e S o o 2
15 53480 MUfler and ScTeW ABEY i:: vuvn e Sons e i sEame e e arss & svie aie 1
16 104895 . Screw - Socket hd 10-24 x 5/8 in. lg ..................... 3
17 53652 Gasket - Muffler . ............. VS AR T S etey eT e Cadietye a1 eteiz) ay 1
18 53651 Washer = ansUlatinE Sy . it s shl St Soln el ity T T N e 1
19 Fuel System Components (See figure 2) ....................... 1
20 53768 Gasket = Fuel tanlt ansulator o« o i sre i e s b ibs anuts ey nte e o S 1o 1
21 53684 Insulator = Fueltank . wis wov v vudn doniv il vt N R I 1
22 55615 Guard = Flywheel. . « . oo 0 vvevvn sneas AYia e T R S Abe AT, K e 1
23 102500 Screw:isPanthd 10=24:0:172 iy Ipes i s At iy saiinses e e 1
24 104816 Screw - 10-24 x 1-1/4 in. 1B wsie viuav vk Gisithle siiel esitet ks ot iy RRE A 3
25 101191 Nut - Hex 10-24 . ....... A NI U S L L LY 3 e S A T D T 2
26 57733 Fan Housglng oo o on oo wante i) e RS Ve ey e e e el 1
27 51351 Serews=iopecialist. i il i e i eI e B T T P Ty, o et e e 1
28 103741 Speednut: il died s el el S i pes s i SR ST el 1
29 100005 LT 1) R e g S Yol S e Lt Sie lntre i inieis e SRR R e e N 2
30 104483 Screw - Bmder hd 10-24 x 5/8 in. Ig‘ ........................ 2
31 55941 Ingert = Handle . . .t v cimie wimin s Crai el e e she i e e e 1
32 104397 Screw - Pan hd 10-24 x 7/8 in. lg ........... e O e o LR 1
33 102121 Screw - Hex hd 1/4-20 x 7/8in. 1g . . .. ... il itie, eba e Vit v S el 2
34 100005 Washer - Plain 1/4in. ......... TR PRAT o e T e e Mol dy o oot o e 2
35 55885 Pin - Shroud hinge . . . .. .. ... .. e WA e strae B e haie T 1
36 55419A Shroud Assy - Cylinder and muffler ........ TR I e T rAE g g T 1
37 57872 Brace ~Handle wloan i bt e thive, el s srem i mr L bt e R 1
38 102761 Screw - Hex hd 10-24 x 7/8 in. [g ..... i B o Fts b LR o el 2
39 102189 Washer - Plain#10 .. .............. 2 el e P e e P A 2
40 102067 NUL=H axe T =24 Tt b el o e s e T SR S el na e e e 2
41 Handle and Control Assy (See figure 9) T s T e AR AN 1
42 100882 Serew - Hex hd 1/4=20"%:3/4 In. 1& . v oo apen whde 75 savs ot arations 505 1
43 100640 Nut!=‘Hex'1/d:= 28 oim v ooaahas LRI o A b e R G 1
44 100153 Tockwasher = /A dn: e i i s sothe ook e R P e 1
45 100882 Screw - Hex hd 1/4-20 x 3/4 in. L e A e R S e e 1
46 101143 Nut - Hex 1/4-20.......... Gl ek R R T S A Sy s 1
47 100005 Washer = Plain 1/4 80, « v o v v v v vn vn s o T ISR S ot s B0 e e e i E e 1
48 Starter and Clutch Assy (See figure 4) . ... ... .. .. ... 1
49 Transmission Assy (See figure 6) ....... e et LAST AR S I 1
50 101982 Serewi~Hex hd:1/4- 802 Toln 18 o oty s sy sl i i a 4
51 51795A Brace - Gearcasetop ........ o i pha e bk e pin ot o G et L g
52 55537 Brace -~ Gearcase:bottom: v i s i S e n i s s e 1
53 53473 Cover = Crankease DOMOMI . v o sisie eniiie ibie: wrivte ses 5 ieits aoor sl s 5o 1
54 58166A Gasket - Crankcase bottomcover . .. ..o v v i it st it it et ee e a e 1
55 Powerhead Assy {See figure 5) . . . .. v vttt e e 1
56 60445 Nameplate: fmo b vam: vhiv s dn W dlhai unel, A T A [ g, 1!
57 60425 Instruction Plate ... cou o s aw v s S S N R R S 1
#60448

7-63 @ ! 3



MODEL
840

)

7.63

#60448

Fuel System Components

Figure 2.



MODEL

840
FIGURE 2. FUEL SYSTEM COMPONENTS
Index Part Units
No. Number Nomenclature Per Assy
60427 OV e A BT AN L B RIOY o b ens vins Simined rovitied vith o Fedis e tamadio b mieiie e v il 1
1 60243 Knobh ~-Alr cleaner:-Cover © wai pasl s Sl v oh w e aiii nie s e 1
2 103741 Speednuls oo it B n i v et e e e e e el mie 1
3 Cover - Air cleaner (Order Assy #60427) . ................. 1
4 55498 Seréeen — AIP CLEANET . wiita st oo viasie wisie aeis Sat ssaiel s el S it 1
5 55659 Gl = AT L eATIEY OV R . al aiiaiania oeive e s aneia o diets leie . iiints a0 yaens 2l 1
6 104396 Serew - Panthd:10-24:% 3/ 0 18 5ovnie s totds e sobie Puvge ettt Sssena e 1
7 55634 Anchor Assy - Aircleaner . .......... ... ... A 0 TG ' G D 1
8 53678 Hoge= Fuel line v\ i i i i ol i S oy e o v e 1
9 55964 A Liever ASSY = GOVEENOT : i1 iinizs st wiiie o, 5lin ahaiess aete wiata aiaiusieteistiess 1
10 104154 Screw - Set:8-32 x 1/4in. Ig v o oo v v g vin I S SRy © 1
11 55958 ATIEASEY = GOVOTTOY ¢ wfivs it o snical ion v wlaiv, 6ot siisse ailectas sl stiate aiiasie a0 » 1
12 55966B 2Te) gl ot ACRN o)l = i o) o b Ve M MR TN S SR o e s e B ! pires 1
13 McCulloch Carburetor and Fuel Collector Assemblies (SEE figure 3) . ... 1
14 55934B [ o e T [t S b S MG S i A ST o i e e e o e 22 1 1
15 55063 Filter ~sPuelicap e ol il euiy Gh it e i v Ee U e R e s e T e Ve 1
16 53766 . R BT B 1o S R S M R S A b e R 1
17 101348 O Ripe = el eap. iy g sh. s R e s e e 1
18 104396 Screw - Pan hd 10-24 x3/4in. 1g ... .......... g 14
19 53682 Covers~rEuel tanle s i o e e s s e e e e 1
20 55627TA Gasket - Fueltank ......... S e R R ) S 1
21 53679A Pickup Assy -Fuel ................ ST, s oD T S e G 1
22 104959 Pin:- Fuelipickup ' it soin srnsdbion wors s itiite Godi hap e 1
23 104958 Filter - Fuel pickup . . . . .... .. .. AL A i i o e e By 1
24 110065 Ring =iFuel piclarn s e s e s el e en st et g g s 2
25 53678 Hose = Fuel 1ine . cobe Wil v silen Shia Saenn o aniiies snae womive wioese e 1
26 100640 | [T e S (=i VA e LRl L LG i i b e b e Pt s A = 1
27 53675 Fitting =‘Fuel hoge Stamiipd vin teoke Srnn S sl & Sahinen wel ek s 1
28 50832A W ash e e T e e sESEE e S 1
29 53837A Liner = Fuelitanl v wso oo wiin o vk R B o o s T C st L 1
30 102151 Screw - Hex hd 1/4-20 x 1/2 STy] o S PR e o e A Y e o 1
31 100246 3 B0k a2 =] 21 o) I i (o o o o St g e by el el e oty 1
32 55948A o o T T e I e e S 4
33 58376 Liockplate o son sraiiisy Aniing SO R Y e RO R e e e 1
34 55636 Washer-=:Insulating v, o vt e o et s e e ot D e 4
35 102189 S o R  a aie E chs ehs aniol vee ko o ele) atalcn B 2
36 103744 Washer - Sealing . . ......... e it whveime | WTess el Gaew e 2
31 103740 Serew = Hox hd8=3 2 X T/ 8 A g e o e e vrnen rhiaiie o eie o e 4 a 2
38 51480 Liockplate; ¢ ot Seal Goloitapne DloT SR mene Wi e s e o 1
39 53686 Deflector = Flal o e et Ears SR Y o I TR eaere s 1
40 48593 Valyer=ER e s e D e S S S e Tl e Sl i 1
41 53685 e T e s e s s R L O e i ) et e e e S B DR T T S M S e R 1
42 58328A Gagket Do iviats e man T e oy s s T ey Bty g P e 1
43 102941 Screw - Hexhd 10-24 x 1/2in. Ig ...........c0c..®u. e e T 3
44 102189 AT | h e e o e N e S RO A R R e i L e S e v 3
45 556636 Washer = Tnsulating . i vee e siiad it wvans on clais whene sheide o) siegiod oty 2
46 55907A Shield Assyi=Fuelitank . ... oo vivh vl Siaie o s sims daie o S s 1
47 55647 Retalner = TRrottL e Tol b e S S vy i et st iy s lel s e 1
48 51394 D BT T v ol e P G RTINS m et i e i B e R e 1
55805E Bottom Assy - Fuel tank . .. .. ViE R TR S e SR e T e Sl s 1
49 104504 1T BT e M eSO R M Ao e, Sl e s e i e e e o e el 1
50 101871 Washer - Plam ................................... 1
51 51396A Cover Assy - Ad]ustment 1Y) b LRl 7 R S s VD e s 0 iy 1
52 104310 B e s e e e e e e e g S e R e 1
53 60237 Grommet . ...... Mt R Ll o e e et R 2
54 103708 Bushing oo mm UG 8 e e e G e pevte s e s 1
55 104769 Screw - Pan hd 6-32 x 3/8in. lg ....... U I IO 2
56 100296 Washer “=Plain:#6. oo i o b i i s s i Sl i s e e 2
57 Fuel Tank Bottom (Order Fuel Tank Bottom Assy #55805E). ... ... 1
#60448
7-63 (O 5



MODEL
840

7-63 (O

#60448

Figure 3. McCulloch Carburetor Assembly



MODEL

840
FIGURE 3. McCULLOCH CARBURETOR ASSEMBLY
Index Part Units
(‘-, No. Number Nomenclature Per Assy
1 100882 Screw.— Hex Na 1/4-20.% 8/4 I I8 v, \vs s om 5 o i tine s s eoene e 2
2 101476 Tioriewashar= /o (o0 0 2 05 i S S I U NS S 2
3 103242 Nt Hendl A =00 o ek s Tl e e L e e e e 2
4 51161D Gasket = CarbuFetor o. 0 G vl e mein s 7 s ey e 1
53946B Carburetor Assy - McCulloch ......... b oA en ek 3t ok st S e i 1
5 110054 Screw:- Pan hd 6-32% 3/8'in, 1g i s v 5 dum sons e v s 2
6 53440 A Bracket = Primerimonnting = s Bl e A 1
T 53449 : Primer Assy ....... AP e ey b ppai s RS B e 1
8 101056 o e L - N B L e 2
9 59480 : g2 Shw bl =f o NG TR s T ok el LS e e e 1
10 100302 S U Bl = Stesl SN/ BRL TAiaS o i e e i B U BB R 1
11 28754 : ) e el o o B e cethe alm e BN R R o LA T e e 1
12 104520 « Screw - 10-24 x 7/8 in. lg (BEMS) e il o s s e 4
13 58965 A BodysAssy = ‘Fuel pimp F bt vl sl i sl i 1
14 57271 i : Eilteri- Fuelipumpiis i ien sy St B £y f e e 1
15 57274A i DigphragmiA sy = Inelipump i e e i vt s L e et o 1
16 48901 . Platei = Carburelor  dlaphrarm i e, ehore b ahobe o oieiel et al i 1
17 55067C . Didphragm' = Carburetor. . . o oo e v whes v omis vt v 2 1
18 53948 3 Needle:=:dle adjustment’ i st 00, Al e e S D e 1
19 53949 . Needle - Main adjustment . . ... T e N e 1
20 104001 : N B T e L e L e e s S st e S 2
21 104814 : Screw - Pan hd 4-40 x 1/4 in. g {SEMS). i, e e s et N 2
22 53309 3 Platec=clhrott]e g ottt S s s S e B e i ) 1
23 53582A ; Arm = Throttleishaft v oo v o o ine s s SR B A P e 1
24 110055 . Screw-8-32x3/8in. lg (SEMS) ..... S R e 1
25 55082 ; Clip=Shatts o e e e s e s T N B R 5 1
26 55077A 4 Shaft and Roller cABSY. & iuiviis v ahae s ves oty bes sstiann s e 1
27 55397 : Screw - Fil hd 8-36 x 15/16 in. e e s e Ml ) 1
= 28 51705 : Spring: = Tdleiscrew < sy ba s s i P e et g 1
™ 29 104164 i, o Snrew = Dan Hd ASADIX /480 1g el et o by st SR g 1
o 30 104305 s tPine i Teyers s n e R B Lt o el S i - T el Rt S 1
31 55688 5 | BT o R - ealel Lasin) e il & 28 S bepl e et Dl e i i B i3 i g 1
32 57172 = Spring - Inlet comtroll s it e i s i e o SN 1
33 59710 1 Needle - Inlet control . . .......... St i s e e e 1
34 58969 . Body - Inlet control valve ....... e il G e e e 41 epma B 1
35 55689 3 Washer, = Valve geat .~ i o s § e e G S 1
36 58852 3 Body Assy - Carburetor ......... e R T S R 1
37 102758 vl el PlIE = EXpansion: 17200 s e sy it wite San e g o dii 1
38 104407 i . Plug - Expansion 1in. ...... e i sy e 1
39 556908 s e Beall-SCaplllarv Rl BA=E o0 g i 2 s Se bR e n 1
40 55062A . " Bushing - Carburetor body ... .. bt il e te R AL S 2
41 47523 . Tube - Collector inlet. . .. .. e e e e e SR 1
42 58869A Huse SFnel collector o i et v e e Bl e BoMy e T g g 1
43 110061 Screw - Pan hd 8-32x3/8in. 1g . ............. R e Pt c ks 2
44 58920A Retainer - Fuel absorber ........... B et e s PNy e A 1
45 58865 e el (e o e T Wl P e T e R By e e e e R e 1
46 58864 Plate - Retaining........ v ety RN R e e s AR EE L T e et Ve 1
47 58863A Collector ASsy - Fuel ‘i i cii i sie iyt ik 3 S L f 1 1
=
#60448

7-63 O : 7



u“.;u A.Mwu

MODEL
840

#60448

Starter and Clutch Assemblies

Figure 4.

763 @ °



MODEL

840
FIGURE 4. STARTER AND CLUTCH ASSEMBLIES
Index Part Units
No. Number Nomenclature Per Assy
1 102212 Screw = Filhdi10-24"%.1=3/4 i0: AB .« scs iiase < siv i sibis v 20t s sivie o 2
2 102135 Screw - Fil hd 10-24 x21in. lg........ vhieria T ol Geaet M Ak e ey S ede 2
3 55129C Starter ABSyo. o vl sy S i S Rl e e S wa e 1
4 101194 Lockwasher ft 1D .0, Lyl st viiin wivie sireis e susii abehe. saie Fas e ooy S 4
5 103840 o nerew=rEiFhdil0=24 0 3210 ins leasr el v ST r e Rl 1
6 102135 y Serew = RIINd 10=240 30 2 S0 F1E o idits vt i i shumit s L o 1
7 100240 3 Loclkewasher=w 10 on o ool R e L o o e 2
8 55024B : Cover - Starter . . ... ¥ AU S R R e e e S L SE e e b e N bl T 1
9 51138 : Pulley =iBlarterrope:. .., iy, ot s s od e T b el o 1
10 103536 x Bearing = Starter pulley . .ol win et o it wials shesy 20l 3 o i 1
11 57232 : Plate=iStarterhandle s Ll s L i e e 1
12 57231 4 Cup. = Starter handle: 5. i vl s S didie s Sah owis oen o R 1
13 57230 - Handbe= Starter .. . deicanis i IS S e e nh enviieShel e e R el i 1
14 101136 LA SN e R e R Rl e e e D e e R D e 1
15 28716 . Rope - Btarfer ot el vl Wavieas v ah s sea 6 ot e 1
16 103047 = AT Ed S a1 0E il At e O I T e e iy B e i e o 1
117 104457 . Washer - Plain 3/8in. ........ e R e A D A 1
18 55871 SRR 0F Ty a e o o b v T e el Pt B e R 1
19 51665 : Spring. —Rewind: & & v s v WO Y valy T e s 1
20 55110 ] ShaftisiStarter ool h eal b s R ek eae Ne v e d 3 e e S0 i 1
21 104439 : Seal ~Oil ... v iv s S, s S o Sy e DU o 0 G e B 1
51649B . Base Assy - Starter ....... ¢ e mes e T L NS PR e L 1
22 55591 2 : Bearinti=iotarter-bage i o e el S s Vg BATT o 1
23 . Base - Starter (Order Starter Base Assy #51649B) . ......... 1
24 55983 Gasket =.Blarter base i v ol i e e R R S Aluileria Tele 1
25 53294 Ring - Retaining 0. 040 in. . . . . ) Co AL e 5 She e e e Sy e 1
53295 Ring - Retaining 0..047 dn... . .o vie winie seis wisse e o S A e e e g alternate
53296 Ring - Retaining 0.055in. . .. ... ..... R o e T B D alternate
53297 Ring =iRetalning: 00063 In0 00 Dl & vt ama Vi e e SR e Vi . alternate
53298 Ring =:Retalning O O aAn: 0o v s sl fali 0 ennts o i e i alternate
53299 Ring - Retaining 0.080 in. . ........ PG T W S e e e a ol A P alternate
53300 Ring - Retaining 0.090in. . . ... .......... AT e, B o LR alternate
53301 Ring - Retaining 0.106 in. . . ... ... ...... e T e e e T P e e alternate
53302 Ring - Retaining 0.1184in. . . ...... ... e T P T ne T e et Sl el alternate
26 51645A Dise = Clutch:frictiont. i na s i L) B e e e e i s 1
27 103746 Nut - Flexloc - 3/8in. ......... N A T o b o M i LA 1
28 104349 Washer - 3/8in. .. ... SRt R e s e s s D e 1
29 §55716D 84 151 ody B2 Fo TR0 s e AN AR oo e ot o R P T e I e S . 1
30 51644B - opring = Clatehd i vrainios: b A G L e e 1
31 55523B ‘ Shoe = Clatehi(Betofid ) AU I e e aiha W SN R e s 1
32 28766 : Spring - Starterpawl ............... S e G A g iy 1
33 55717 ‘ Rotor and Pawl Asay - ililon s oon vurk S anive e sz ot ol 1
34 28917 B alh Pin - Starter pawl ........... S O T b R o 2
35 28765 S . Pawl—Starter: oo ot indnlon sron s vee et 2
36 Rotor Assy (Order Rotor and Pawl Assy FEETITN . s 1
37 103879 Key Woodruffe. i L Gnel il vt s i S e s e s 1
55931 Clutch Drum Assy (For 3.6:1 transmission) . . . . . . R e i S M T 1
51859 Clutch Drum Assy (For 3:1 and 2:1 transmissions) . . . « v v v v v v v v o .. 1
38 55930 . SYb g TR0} [T s bt s AT Foon S Al Sl e e e e e I 1
39 Drum - Clutch (Order Clutch Drum Assy #55931 or #51859) . ... ... 1
FIGURE 5. POWER HEAD ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
1 101965 Screw' ~ Filhd 10=24:%.7/8 in. 1pix = oy oo sovs ot 20 5 mn G ausie e 2
2 100003 W B e R e e b e B Al e T A S Lt D Tt o o e 2
3 512563 Retainer:=Coll oon vy v wvy wen s ann on e s e s b e T By 2
4 51251 Lamination Assy = Coll v covi wivie vy beie ool Oy T Er b e €3, S ey g 1o T 1
55949A CollrandiTerminal AABSY: o vz buis el wran i S, e e 1
5 101883 : Wire Assy -Ground ........... Wi e e s Gt 1
This list is continued on page 11
#60448
7-63 (D 9



10

Figure 5. Powerhead Assembly

#60448

763 O




MODEL

840
FIGURE 5. POWER HEAD ASSEMBLY (CONT)
Index Part Units
R No. Number Nomenclature Per Assy

6 52547 ; Wire Assy = 'Spark PIUE i oo o v ol s i wivee e W et e 1
7 55060 . : BOOE = SPark plug.. oo b, it mi ssin « s shane sheieie stere i 1
8 55061 A 4 Connector - Sparkplug wire . .. oo v vl i v inn v an 1
9 55617 5 Nipple —SpaTk PIUE - oot soe o oo anaits sivue) [ stsistars wyidiie siatmbis voias 00 1
10 ., Coil Assy (Order Coil and Terminal Assy #55949A) . .. ......... 1
11 P - SPATK 14 : Mt 10 e it e iede s aee e Talleas ] dOSIAN e ey s 1
12 101179 N e s e Sl s N RSl 2 S sl e D T e i e o 1
13 101270 Washer - Special . . ... .. P TR e L P e e e R 1
14 57825 Flywheel Assy .......... PTe A A R i S B0 BOm Ao 0 & 1
15 103879 Koy~ Woodrufl i 0 vt oo s sl s lbe NIt ohals visgs slage ol 1
16 1021763 Screw - Hex hd 10-24 x 3/4in. lg . ............ ik el e 2
17 36388 16%6Te o) 1 Ty R P R e M e e R e e e A R 1
18 102763 Screw:- Hex hd: 10~24 % 3/4:i0: 1B o civve aviie siiis <iann o aials sais aiainn s 4
19 57815 R e R A i A S D A D s ST L et e 1
20 50664 Seali-cBreaker boXx Araini oo i s e T S SRt e S 8 1
21 55977 Clip:=Breaker DOXICOVET [ i iihinain siriearas) wram o acin v siavie. wzwsis winsis o s 2
22 557668 Cover =-Breaker:bBox onibim ob it o Sion e w ahi e Mt e 1
23 104230 el NS ey o e e Tl T T ) RO T TR C T PR E R 1
24 54184 Waper = e b e AT B o as st ool T S s S 1
25 110055 Serew =-8-32.X:8/81n: 18 (SEMB):tiiii il viiiel ite whamivis st 4iieis Seoreialin weiin s 1
26 57829 Clampi— IENIHON Wire Ses v o e e Ty i ) s, ah s My 1
27 104551 Ut = G B = e o o e i ey e Bt i B s Te i sl e s e L s e 1
28 104553 3 ETo Y o1 10 e e St o SRR BN O R R R bl e B e I et o o 1
29 103748 Serew. - Hex ' hd 8-32ix:1/2:4n: Hg o o o vmne s vavior o0 apna et sisis sosss s 1
30 57766 WG ABBY = P L ALY s 2 e to via e aBeiter aporiy] o iaiie: sivin simn sijaiia’ st ey afisiis n 1
31 55782 Insulator = Primary wire:assy. i . el ohy (o s D st el iina 1
32 57769 Insulator — IENItion BCTOW. i+ swre Vi wimis ceis sumye ssane aimion, b AR 1
33 57770A Insulator - Breaker spring ....... A T G A e e ke 1
34 104733 Screw - 8-32 x 1/2 in. g (SE_MS) ........................... 2
35 5TT6TA 1 6raTcl 1y o] 4 o AR NRRARRE e i or ey e E R R N T O IR S s A B 1
36 55778C Washer. - Breakeriretalner ci nia o s v e ol <oar i bedln ydeailin s 1
37 5TT765A Breaker Assy ........ PTG e T 1
38 100955 Nuts=tHex:8=582  qofal sl solra s v e el it sty 1
39 100080 WasHeT s P g n # e R R e e e s e e et 1
40 104733 Screw - 8-32 x 1/2 in. g (SEMS) ............................ 1
41 50074 Condenser ......... R T L N o S R 1
42 58132 P P S O e e e n L T ey e e v e AT o S e T s [ 1
588178 Piston Assy (Also see Oversize Assys = Dage 19) 05 v b ek aia i 1

43 58881 ! Ring Set - Piston. .. .. . R i A s RO TR R SR TR g e 1
44 101206 G Bearingi=-iNeedlel = whatit ot s smmim s i el 1
45 1043178 . Bearing - Needle (closed end) . ... ... vt vannnns 1
46 : Piston (Order Piston Assy #588T8) . . . . ... ..o v i v i i, 1
47 47782A [Eo)a) 1-Yah & (g1 chee WVETN g s Ratton ESARES el b S MD.CC MBI VERE ot S e o SO T A 1
48 60210 z Screw - Socket hd 10-32 x 5/8 m 1 e e e T S DR 2
49 102742 . R e = N G T e Ll s e e e et 24
57827 Crankcase CoveT ABBY. wi o iilu v ol v son e s0hus NAGR v e A A s e 1

50 101326 J I i) S L e g 18 ot SN A R 8 R e o i el e L e e L e e s e 2
51 57897 3 Sl = O ] s S R A e e T T de i iy el (ses 1
52 57898 . o e B L e ARl ) A T 1
53 . Cover - Crankcase (Order Crankcase Cover Assy #57827) ....... 1
54 104523 WOMABANE i rvne 4 b, s behe Giieie | S0aTE L dimniges el abesa sbiiiy Jo] pin el mhesieliuicgie (<8 adia 1
55 100824 Bearing = Ball . oo o bl vl vnan s sitaia sl T B e e 1
56 104490 Bearing .= Ball . v« v s B L el L A e i 1
57 58124 (ol oo 1) C R g e e EU R e A S T s i B et o Py o DR P 1
58 102762 Screw = Hex hd 10=-24. % 1/2/in. 185 5 ivais ias v v ol % avnie, sivie iene o o 2
59 53271 12 5ET e g ke S R SR e e S e e B S e e o 1
60 101326 Nutz=tHexs10=24 00 o Pt mnt e e e e T e L T e e e e v e v e ae 2
59564 Cylnder ASSY = CYANKCASE . vlsi i intnte sivais eisss o wixie alers aysre apeia sl 1

61 28053 . Retainer - Nubi ey i v o By Uy s vt sl earoa itaite 2 SEaifus atls 2
62 101326 . [T £ LR R R O SRR S AR s e Lt S e e e 2
63 18556A 5 Retainer - Nut ........... b Al e e SR e 6
64 101143 . N S H et A O L i 6
65 104486 ; SealtmiOfles S T e g S e s e e e e 1
66 . Cylinder - Crankcase (Order Cylinder-Crankcase Assy #59564) 1

#60448 v
7-63 (D 11



MODEL
840

12

Figure 6.

Transmission Assembly

#60448
7.63 M




MODEL

840
FIGURE 6. TRANSMISSION ASSEMBLY
Index Part Units Usable
No. Number Nomenclature Per Assy On Code
CODE
"A" indicates parts used on 3:1 Transmission P/N 60464
"B'" indicates parts used on 2:1 Transmission P/N 60633
"C" indicates parts used on 3. 6:1 Transmission P/N 60463
1 60972 Nut = Special = ol ol el b Sa P L e Saiee e (e te 1 A,B,C
2 100598 Washer = T/18 An o ihen i il v s iy B F A Ly R e 1 A,B,C
3 51627 Plate—Chamgmde...... T e e o e A S e Y R 1 A,B,C
4 36791A  Sprocket - 7 tooth, 9/16 in. pltch ..... e i e e i 1 A,B,C
36790A  Sprocket - 6 tooth, 9/16 in. pitch ....... S R e s e s alternate ABC
36644A  Sprocket - 7 tooth, 1/2 in. pitch ...... wiebys wiriked s A R T alternate A,B,C
36020B  Sprocket - 6 tooth, 1/2 in. pitch ......... i s s eta s i alternate A/ BC
52069A  Sprocket - 7 tooth, 0.404 in. pitch .. ........... ST R e alternate A,B,C
5 36019A  Shroud - Sprocket . ................... TR it o o i 1 A,B,C
6 100256 Key - Woodruff#l . o fla ciaaaiialiale ek dnis fivise wa s e w0 1 A, BC
7 51726 Spacer = 8procket |l L Ln bl oLl a T L L, ol B T 1 A, B
55737 Spacer - Sprocket . T A PO O O T G TP i erier S s el 1 C
8 102415 Screw - Pan hd 10- 24 X 3/8 L e e Ay tliseace e 2 AB,C
9 101104 Lockwashers 5 sivn ¢ siers sias aiia v, i%s i e bl e 2 A, B,C
10 516348 ' Quard —Chain. . . lui oot e seie o s byaiint s F% ninata | anteriy emieite e e ey 1 A/B,C
11 100882 Screw - Hexhd 1/4-20x3/4in. 1g . ... .o v it n i e e e 2 A,B,C
12 101143 Nut-Hex1/4-20_. ..................... 2 A,B,C
13 L e T e U e e AN e e R s A 1 A,B,C
14 102128  Screw - Hex hd 1/4-20 x 1-1/4in. 1g ...... Vi G s 2 3 A,B,C
15 36306 P et BN R At~ M A et e s R s P 3 A,B,C
16 100004 Washer= Plain-1/4 In: can vmiaions anma vee vni s 5 e 2 A, B,C
17 104586 HOMEBIRE. o SR L e e T T B o s ) 1 A,B,C
18 55449A  Washer - Oiler rodfelt .................... G Srenlsriey i 1 A,B,C
60464 Transmission ABSY 3i1 o iivne o vrois erine simnie siais itk e sl A 1 A
60633 Transmission Aseyi 2ty i) o ol om0 e s e I e e 1 B
60463 Transmission Assy 3.6:1 .. ........... BT  pa R b R 1 C
19 51631A . Bolt - Barmounting . . < v i v i v ih i nay e B T ey 2 ABC
20 104835 . Screw - Pan hd 10-24 x 1/2in. lg ....... iR e LaT R S 4 A B, C
21 60408 o 1S S T e b 2T T S e B e ek e b e e S e R 1 A,B,C
22 60409 : Gasket - Retainer . .........cvvvun SN e Ry Lo 1 A B,C
23 101864 : e LS TR sl e il & LSl ey et R S 1 A, B, C
24 104218 . Plug - Pipe 3/8~18 . . vcin wiiw vias dinian QOB e e 1 A,B,C
25 103464 . Screw - Hex hd 10-24 x 3/4 in. 1g (SEMS) ..., ........... 11 A,B,C
26 103947 . Screw - Hex hd 10-24 x 1 in. 1g (SEMS) .. ..., e L S 3 A B, C
27 58779 ; Cover — GearCaBe «i-iiiutete sbiieasialisinss v S 5 1 S e SR R 1 A,B,C
28 55913B . Gasket - Gearcasecover ........... e e e L B 1 A B, C
29 104298 b Seal -0il ..... ChA T s Swiv s e b s e i BT e el R s 1 A,B,C
30 101039 . Bearing ol L s, LT I o SV s N e 2 S 2 A, B,C
31 55715 A Bpacer = Gear . i s aiai swle ee T e e R P E e 1 A,B,C
32 60407 A Spacer -Gear .......c00000000n TR e e Ay 1 A B, C
60419 : Shaft and Sprocket Gear ASSy . .......c. i 1 A
60420 . Shaft and Sprocket Gear Assy . .............. s wiiaion® e Taks 1 B
60421 . Shaft and Sprocket Gear Assy ...... e S SR v L e s 1 o)
33 104451 . Ring - Retaining ..... A e 3 i 1 AB,C
34 556925 . : Gear - Sprocketdrive .................. S e 1 A
57999 : . Gear - Sprocket drive ....... g 1 B
55915 7 z Gear - Sprocketdrive . ................. St 1 C
35 55953 . 5 Key - Sprocket gear . . . ......... S R A Nl ey 1 A,B,C
36 60470 3 Bhatt = Sprocket s ik e san N T o A 1 A,B,C
60461 ; Gearcase Assy ..... T P I I e e R 1 A,B,C
37 102504 . : Screw - Hex hd 1/4 28 x 3/4 infylo SRy A 1 A,B,C
38 102901 . - Screw -Hexhd 1/4-28 x1in. 1g ... .. ..o ... 1 AB,C
39 100004 . X AABheT. = Platil/ 4 an: Lo b i i e g 2 A, B,C
40 60186 3 : Strap -~ Idler yoke s wok ol ivsn Sles St Bon van ety 2 A,B,C
41 100993 . - Pin =:Dowel: . vele i i isinie i sieile R O e 1 ABC
42 100010 : 4 Pin~Cotter: - wnse sian e se vl s A T A e 1 A,B,C
This list is continued on page 15
#60448

7-63 O 13



7-63 (D

#60448

TYPICAL McCULLOCH
CHAIN ASSEMBLY

Lockplate Adjusting Assembly, Bar and Chain

Figure 7.

14

MODEL
840



MODEL

840
FIGURE 6. TRANSMISSION ASSEMBLY (CONT)
o Index Part Units Usable
"} No. Number Nomenclature Per Assy On Code
43 60389 1 : Valve Assy - Check . ...... e s P e 1 A, B,C
44 ; : Gearcase (Order Gearcase Assy #60461) ....... AT 1 A;BC
45 100640 . Nuti=Hox 1428 R o W e e e e e SEET ey e s 2 A,B,C
46 104351 v Scerew - Hex hd 1/4 28 X 1=18732 n g e T 1 A B,C
47 55539 5 Lockplate - Yoke .......... Sa i eiat e Ty e i s 1 A B, C
48 55928A . Gear and Yoke Assy . . ........... + 2 Oy G AN ) ia 1 A
55722 : Gear and Yoke Assy . R e O Rl e o 1 B
55917A . Gear and Yoke Assy . . e o e e BN S | SR s e ) 1 c
49 100201 . : Screw - Socket hd 1/4 28 X 1/2 in. lg ......... S s 1 A,B,C
50 100640 . ; Locknut - Hex 1/4-28 . . . ... T e A PR 1 A,B,C
51 57493 . S Hub - Bearing . . ........ Pl i 1 A, B
52 53842 y i Yoke Assy .......... B M W P T R E L P 1 A
53820 . : Yoke Assy' oo cignuluiag e A M e sl Leies wils 1 B
53841 P 5 Yoke Assy ....... ee Sl el ST wte s e 1 C
53 53264 o ! Gear - Idler ., «w-oe oo s . i ast et 1 A
55728 : : Gear -Idler ........ kedl wlim PRI e b e : 1 B
55924 . ; Gear =fldlertatacbe onk u S ety 1 Cc
54 100824 . Bearing - Ball 1 AB,C
51505 . WelghtAssy T e AR AL e 1 A,B,C
bb 51506 ’ 5 Screen-Plckup....... ...... 1 A B, C
56 51509 : : Weight - Pickup ........ wecaity By s M L e 1 A,B,C
57 28007 . Hose - Pickup ........ 1 A,B,C
58 51755 : Plug: = Qilerivalye .00 b bl T e 1 A B, C
59 51944 A BoEing Lol e 1 A,B,C
60 100549 . Ball-SteelOlSBm dia'di widaiTipn ey 1 A,B,C
60622A . Body Assy:--Oifarini i dus bl oo e LIS b Sl Sal ey 1 A,B,C
61 57721B ., : Body - Oiler . ...... e G Zie A Biom 2 e St : 1 A,B,C
62 101056 ; 3 YOV R inges b fetoe s (i < Fa e N s SRy 1 A, B,C
g~ 63 19236 . Spring - Oiler . .. ... S S S T S e A ek 1 A B, C
' 51472 Y Piston Assy - Oiler ........... WA e e s 1 A,B,C
64 101056 2 . SCTERINE S e Ans sl Py H s i wire e wilis e e 1 A,B,C
65 36126 : ; Riston = Ofler..’, ... ondl L s LS R 1 A,B,C
66 57T120A . Cap - Flller voiivis o 5o, B AR S 1 A,B,C
67 101148 HOSRANG S R 1 A,B,C
68 60914 Pump and Gasket Assy - Ozler (3 1) N e R e e e 1 A
60466 Pump and Gasket Assy - Oiler (2:1) .............. e el 1 B
60915 Pump and Gasket Assy - Oiler (3 13 IS PR D e 1 c
69 110172 Screw - Special . R SR Aty AT (B e ol e Lociyea By s 4 AB,C
70 60409 ; Gasket - Oiler pump T e A NI LT o P 2D Pt T P 1 A, B, C
71 60962 . Screw = 8pecial.c v s i e T e St s T 1 A,B,C
72 101075 \ Miit = Hex 10=32 - i 00 L0k N = A ey s A O o 1 A,B,C
73 60959 : Plug:=-Spectal sy b sty A S i e i 1 A, B,C
74 60963 : B T=10. 006300 5 oo, L e e e R .. asrequired A,B,C
60964 : Shim - 0.015in. ..... il Ak e i machel piiadla s abiAsy siee e et as required A,B,C
60965 . Shim:=:0..0254n, = lie el SRl e SR i . as required A,B,C
75 104791 . Plug - Expansion 5/8 in. ..... RS R AL i T 1 A,B,C
76 60960 ; Plunger - Oiler pump (3:1) ....... S P B iy 1 A
60958 : Plunger -~ Oiler pump (2:1) . ... ovvv s s nn ... i e s 1 B
60961 ; Plunger - Oiler pump (3.6:1) . .. .. ............. R 1 c
FIGURE 7. LOCK PLATE ADJUSTING ASSEMBLY, BAR AND CHAIN
Index Part Units
No. Number Nomenclature Per Assy
1 103729 Mut f=iHex 3/ B=24 00t i ol ey el B S R S s Vitrr 2
2 100393 Washora i/ B inSamin s o st b E N SE R e e s 2
( 3 52211D Lockplate Adjusting Assy ................................ 1
o 4 100640 5 Nut = Hex/d=pg J12 0= SUaal Sl i 2l s e 1
5 102813 5 Washermtpeingcmiss b e s SR TR e e 1
This list is continued on page 17
#60448

763 @ 15



1

e
—"
.

.... g /o [/ *
W - L
W e N

1

—

= 4
\\...!!11\.\\..-/\

MODEL
840

7.63 @

#60448

Plunge Bow Saw Assembly

Yz SRR

Figure 8.

16




MODEL

840
FIGURE 7. LOCK PLATE ADJUSTING ASSEMBLY, BAR AND CHAIN (CONT)
P Index Part Units
( No. Number Nomenclature Per Assy
6 102843 washer =rPlainald-inisi b e i U e e 2
7 103919 o e DIl BEe el 0 E B T R S e s i e 1
8 52207C Nut= Adjusting v i s Si v A I R (i (O 1
9 52206B Lockplate . . G e b dioite o s ia ) el e s e s 1
10 51405A Bar =M Bdnis e i b S e waaie Lellae Ced st e 1
51407A Bar - 24 in. (alternate) ..... i s e el s e 1
51400A Bar,--304ni (alternate) o sl ane e 1 I NSRRIt s [odame amein e 1
11 Typlcal McCulloch Chain Assy . .. ....... P et e e e e L 1
12 Master Pin .......... s P e e a Y e et L U SR e S R S
13 Shoulder Rivet .......... O N A e o T T R T P o s
14 MastorsLiinks o srnii s o e e T S ian e ol e el S et
15 Side:Link o sisnis e, ey ienite o s g L el
16 Cufter =L H. 0Ll iiing O R e L e R e
17 ) D X A B P el
18 Center binlcig st sk b e R L e PR (R e el e e
FIGURE 8. PLUNGE BOW SAW ASSEMBLY.
Index Part Units
No. Number Nomenclature Per Assy
55152 Plunge Bow Saw Asay ess trach) .. i i pn dry i e 1
1 *101143 Nuti="Hez:1/4-20 Ji-n b mmiiunee e i s i R 1
2 *102128 Screw - Hex hd 1/4-20 x 1- 1/4 in. L e v ol Ll vt el G g Ee 1
3 *57494 A Guard =i Chalni(bow Heve) SasietpsiGunasy 0 Le7 000 1 rL LSl 1
4 *51674 Elate - FAdiustine Nl el el S s e 1
5 *101143 Nut:= Hex17/4=20 S mriste s es AT 00 ) e PR e e e B SpU i 2
6 *28256 SpiKE L e A S S it are B R B BE e R 2
7 *28259A Spacep s it e el e T IN0E Y P M e s 2
8 *102130 Bolt - Hex hd 1/4-20 x 1- 1/2 in. o R il Bk sy e e T T 2
9 *101143 Nut - Hex 1/4-20 . e TF e e e o S 4
10 *100004 Washer - Plain 1/4 m ................. R T e W 4
11 Track (available through dealers) . . ......... P T :
12 *51955 Bolt - Special 1/4-20x1in. 1g ........ O G P e 1
13 *101982 Bolt=Hexhd 1id= 80 il intilg: )i gl ol 0 b i Sl 3
*19502 Auxiliary:Handlel Aggy i e son i iae ), A N e L S 1
14 *18207A . Grip = Handle: - divnoa e A S e R s e 1
15 *19476 E AnzxiliavyHand]e 48T, Seiine s AR A SIS S I S S S 1
16 101495 Pin.- Cotter 0.:08n, dia X 1/2 in0lg s o fs oel Bl i g o 1
17 102022 Nut-= Cagtle 6/181w:04 "0 L0, T i e e 1
18 100007 WaghererPlaluyh B Iy 5= i L Sen U  S s Lol e 1
19 19708 Mut —vAdjusting sy L e Dt e S el 1
20 24260 Springi=¥Thrustiie o ds Rarco bt il s i e S D il
21 102193 Screw - Adjusting R e e e e R e e e e 1
22 51672 BodyrAssy i daten o ot e tum S B e SR S s o 1
23 57530 Plate - Crankcase cover S e U e R W G 1
*Contained in loose parts package.
-
#60448
763 @ 17



MODEL
840

FIGURE 9. HANDLE AND CONTROL ASSEMBLY

Figure 9. Handle and Control Assembly

Index Part Units
No. Number Nomenclature Per Assy

1 55670 GrOmmet S s e e T AT e s Sl e 2
53245 Handle:and Control A BBy st s e ek 7o | sl bial b e n il s n e ede 1
2 55624A Gripi="Handle s i Siila i o B | Sy s e v i) slEs e e 8 1
3 101326 . N T H D S A e e T o f o L S 1
4 104484 . Screw-Set8-32x1/4in. lg..... Sty el et e o e 1
5 55968A : Button - Primer control . .. .. el L e ] S L IS 1
6 55969A : Button = Oilericontroli o\ sii: S ol s v o el ks e 1
7 51344A : Shaft - Primer and oiler buttons. . . . .. ..... e T S 1
8 104501 . Hetainer = Trigger pil i i v isie s vos sie sieh W it s ae 1
9 55674 : Spring - Trigger return ....... s et e e et nEa M AT e e ae 1
10 55616 . K BTy o e s SRR Al e e S L B e e B bl e o e 1
11 50507 A PIn - VPTIEer 2 ity i st snati s i e et einte S e e 1
12 110055 . Screw - Fil hd 8-32 x 3/8 in. lg (SEMS) ................. 1
13 51492A ; Wire Assy - Primary . . ... ... g Sl e bl Pl e ey 1
14 51279 RIS o Tl e 0o 2 1] RS A0 e e e e MR S S s 1
15 51555 b Ingulator: -:8witchi'= vl s s dnmn s e e s e 1
16 51554A . Detant = Switeh . i i i e et e aair ae et iiadn ed nn el siiente g ¥ite 2
17 57718 : Button - Switeh v o v e v s P VL 4 S e T e 1
18 55986 HANALE . tiin vt i viiaom: sois it it N oo Ty ot o0 e L e e e 1
19 53590 Pushrod hrobtl e e s T S e e i e s LR e o e 1
20 53583A PUShrod: = PREMET (i Ll o it scain sbiss et s iFe s ameli ool sy st leke 1
21 57719 Pushnodr=: Ol er s . s ol i des fonsis PR TIPS P T R 1

#60448

18 7.63 @



MODEL

TOOLS AND ACCESSORIES 840
Part
Number Nomenclature
*51445A Wrench and Screwdriver Combination
*60447 Owner's Manual of Operating Instructions
*56625A Chain Maintenance Manual
14168A Wrench - Spark plug
18413A Gauge - Feeler
56224 Chain Breaker - Rivet Spinner
56250 Depth Gauge - 0.025 - 0. 040
56251 Depth Gauge - 0. 045 - 0. 060
102449 McCulloch Yellow Paint (12 oz spray bomb type can)
56409 McCulloch 0Oil (1 quart can)
56404 McCulloch Qil (12 oz can)

*Items furnished with each saw.

OVERSIZE PISTON ASSEMBLY

Part
Number Nomenclature
58882 Piston Assy - 0.010 in. oversize
58885 Ring Set - 0.010 in. oversize :
101206 Bearing - Needle
104378 Bearing - Needle (closed end)
58886 Piston Assy - 0.020 in. oversize
58889 Ring Set - 0. 020 in. oversize
101206 Bearing - Needle
104378 Bearing - Needle (closed end)
58890 Piston Assy - 0.030 in. oversize
58893 Ring Set - 0. 030 in. oversize
101206 Bearing - Needle
104378 Bearing - Needle (closed end)

#60448

7.63 @

19



